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Ms. Jones is a new patient to you. Her family physician retired
last year and one of your colleagues who works in the
Emergency Department asked if you would accept Ms. Jones as
a patient as she has been to the ED a number of times in the
last few months, usually with falls and once with acute
confusion.

This is your second time meeting her and you asked her to bring
all her medications with her. The list is as follows:



MEDICATION LIST

Candesartan 4 mg PO Daily
ASA 81 mg PO Daily

HCTZ 25 mg PO Daily
Metoprolol 100 mg PO BID
Melatonin 10 mg PO QHS
Oxybutynin IR 5 mg PO TID
Atorvastatin 40 mg PO Daily
Clonazepam 0.5 mg PO QHS
Calcium 1 tab PO Daily

Paxil 20 mg PO Daily
Donepezil 10 mg PO Daily
Ibuprofen ES QID

Vitamin D 1000 IU PO Daily
Metformin 1000 mg PO BID
Glyburide 2.5 mg PO Daily
Pantoprazole 80 mg PO Daily
Metoclopramide 10 mg BID

Loperamide daily prn



POLL - HOW DO YOU
FEEL WHEN YOU SEE
THIS MEDICATION LIST?

. Excited for the
challenge

. Defeated

. Hopeless

. Unflustered

. Overwhelmed




OBIJECTIVES

By the end of the session participants will be able to:

1. Recognize problematic medications commonly used
in the elderly

2. ldentify safer treatment alternatives

3. Apply frailty as framework to guide prescribing
decisions

4. Recognize common pitfalls and challenges in
deprescribing
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Polypharmacy Inappropriate Prescribing Deprescribing

Prescribing Cascade




DEPRESCRIBING

A "clinically supervised process
of tapering or stopping drugs,
with the goal of minimizing
inappropriate polypharmacy
and improving patient out-
comes.”

Scott IA, Hilmer SN, Reeve E, et al. Reducing
inappropriate polypharmacy: the process of
deprescribing. JAMA Intern Med.2015;175(5):827-834
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STEPS TO
DEPRESCRIBING

This is a collaborative
process

Gather

Decide

Implement

Gather DATA:

* What drugs is patient currently taking and why?
» Define overall treatment goals/frailty

Decide what medication to reduce and/or stop

* Lacking indication

* Benefit vs harm

 Patient preference

* Prioritize drugs that have the lowest benefit-harm ratio

Implement a plan

* Close follow-up
* Monitor for benefit/adverse effect




STEP 1 - GATHER DATA

= Match medication to medical problem/diagnosis
= Are they taking all their meds?

= Why are they on the medication?
o lIsitto treat a side effect?

o Was it started in hospital?
" |s medication effective?

= What is their Frailty Score?




Can you eliminate unmatched or duplicates?

Is it contributing to adverse effect?

STEP 2 - DECIDE

Is there a safer option?
Is it still indicated?

What matters most to the patient?




STEP 2 - HELP DECIDING

STOPP/START

criteria for potentially inappropriate
prescribing in older people: version 3

BEERS CRITERIA

American Geriatrics Society 2023 updated

AGS Beers Criteria® for potentially
inappropriate medication use in older adults

Journal of the
American Geriatrics Society
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Deprescribing Guidelines and Algorithms

The evidence-based guidelines and algorithms developed by the
deprescribing.org team and its collaborators are products of quality
research and real-world application.

Watch our video to learn how we developed each of the evidence-based deprescribing guidelines.

This video helps viewers understand:

- The rationale for evidence-based deprescribing guidelines

« The process used for developing the deprescribing guidelines

« The steps that a healthcare professional and patient need to go through to make and carry out safe
deprescribing processes




STEP 3 -
IMPLEMENT

= Take your time

= Don’t make too many
changes at once

= Avoid substitutions

= Ask for help




CASE: MRS. T

86 yo F who became your patient about 2 months ago

= This is your first time seeing her after her initial meet and greet
Came to you on a list of 13 medications (see page)

Over the last few months has been feeling dizzy and when you question her further
admits to falling twice, which she is very embarrassed about

As part of your initial assessment, you weighed her, and she says that if that weight
is correct she has lost 5 kg since she last checked 3 months ago

= She weighs 48 kg

She wonders if she is having another UTI - she’s had them before and is having
some symptoms including “foul smelling odour” from her urine



CASE: MRS. T

What else do
you want to

What would you

do on physical
exam?

Know on
history?




MORE INFO

= Thin, fair skinned older woman, walking slowly with a cane from waiting room
= 126/70 -95/54 standing

= Weight 48 kg

= PHx: HTN, Knee arthritis, Urinary Incontinence, Depression

= What is her function? She needs help with shopping and housekeeping because she is too fatigued and sore, she
stopped driving last year and depends on others to take her out to appointments and she is nervous about getting
in and out of the bath so she has been sponge-bathing for the last 3 months.






MEDICATION LIST

Candesartan 4 mg PO Daily
ASA 81 mg PO Daily

HCTZ 25 mg PO Daily
Metoprolol 100 mg PO BID
Melatonin 10 mg PO QHS
Oxybutynin IR 5 mg PO TID
Atorvastatin 40 mg PO Daily
Clonazepam 0.5 mg PO QHS
Calcium 1 tab PO Daily

Paxil 20 mg PO Daily
Donepezil 10 mg PO Daily
Ibuprofen ES QID

Vitamin D 1000 IU PO Daily
Metformin 1000 mg PO BID
Glyburide 2.5 mg PO Daily
Pantoprazole 80 mg PO Daily
Metoclopramide 10 mg BID

Loperamide daily prn



WHAT TO
PRIORITIZE?

High Risk Meds
Anticholinergic
Narrow therapeutic window
Cardiac
Sedating

Low Hanging "fruit"
No indication
Duplicates

Patient not taking
Patient Preference
Frailty



ANTICHOLINERGIC
MEDICATIONS -
WHY WORRY?

Increase in risk of cognitive impairment

Association between developing dementia and
cumulative anticholinergic drug use

50% odds of dementia with equivalent of 3 years of
daily use of single strong anticholinergic medication
at minimum effective dose for older adults

Coupland et al. Anticholinergic Drug Exposure and the Risk of
Dementia. JAMA Intern Med. 2019; 179 (8):1084-1093.



Medicine Group Minimal Anticholinergic Burden
Antiallergics

Desloratidine
Fexofenadine

Antidepressants

Venlafaxine
Duloxetine
Buproprion
Trazadone

Antiparkinson

Antipsychotics

« Avoid Phenothiazines
« Aripriprazole and Ziprasidone
have lower anticholinergic burden

H2 blockers
Consider PPI as alternative
Nausea and Vomiting

Domperidone

Sedatives
Avoid antihistamine sedation
Urinary Incontinence

Mirabegron

Mild Anticholinergic Burden

Trazodone
Mirtazepine
Lofepramine

Levodopa/Carbidopa
Selegeline
Entacapone
Pramipexole

Quetiapine
Risperidone
Haloperidol

Ranitidine

Metoclopramide

Moderate Anticholinergic

Burden

Cetirizine
Loratidine

Paroxetine
Desipramine
Trimepramine
Sertraline
Clomipramine

Amantadine

Clozapine
Levomepromazine
Pericyazine

Cimetidine

Prochlorperazine
Levomepromazine

Severe Anticholinergic Burden

Chlorphenamine
Clemastine

Amitriptyline
Nortriptyline
Imipramine

Procyclidine
Benztropine

Olanzepine
Doxepine
Chlorpromazine
Promethazine

Oxybutynin
Fesoteradine
Trospium
Solifenacin
Tolterodine

www.acbcalc.com/pages/reducin



https://www.acbcalc.com/pages/reducing

ACB

calculator

Solifenacin

ACB CALCULATOR soore: (3

Medicine: Solifenacin
Brands: Vesicare™

=l

=l

Amitriptyline

Score: @

Medicine: Amitriptyline
Brands: Elavil™

Anticholinergic Cognitive Start typing... m
Burden Scale (ACB) Score:

Medicine:
Online Brands:

Calculator www.acbcalc.com

Total ACB Score: @ High Risk

Your patient has scored 23 and is therefore at a higher
risk of confusion, falls and death.

Please review their medications and, if possible,
discuss this with the patient and/or relatives/carers.
Please consider if any of these medications could be
switched to a lower-risk alternative.

For help choosing medicines to reduce anticholinergic
burden, click here



http://www.acbcalc.com

URINARY INCONTINENCE:
IS RX REALLY HELPING?

Strong anticholinergic effect

Antimuscarinic agents: cognitive
Impairment, falls

Alpha Blocker: orthostatic hypotension

Don’t forget bowels, toileting schedule,
dehydration, diuretics and bladder irritants!




NAUSEA

High Risk due to T nsteas
anticholinergic effect: |k

= Small Meals
* Dimenhydrinate = Is it a side effect from another med?
* Metoclopramide = Get to root cause

e H2 blockers = PPI




HIGH RISK CARDIAC MEDS

= Digoxin - monitoring + toxicity = Patient centered decision making
= Beta Blockers - orthostatic hypotension, = Goals of therapy
fatigue

: L = Burden of monitoring
= Calcium Chanel Blockers - prescribing

cascade = Renal function

= Diuretics - orthostatic hypotension, urinary = OQOrthostatic hypotension
incontinence, feeling “dry”, electrolytes and
creatinine need monitoring




Insomnia Sleeping Pills CBTi Sleepwell Recommends

Shepoctt .;

It's no dream.
Sleep well without sleeping pllls
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Insomnia and Anxiety in Older
> Why are sleeping pills not helpful? People

> What are the risks? Sleeping pills are usually not the best solution.

> Tips for better sleep Download PDF

Why are sleeping pills not helpful?

Nearly one third of older people in Canada take sleeping pills. These drugs are called “sedative-hypnotics” or
“tranquilizers.” They affect the brain and spinal cord.

Health care providers prescribe the drugs for sleep problems. The drugs are also used to treat other conditions,
such as anxiety or alcohol withdrawal.

Usually older adults should try non-drug treatments first. There are safer and better ways to improve sleep or
reduce anxiety.




Table 2. Medications and other substances that can
contribute to insomnia

CLASS MEDICATION OR SUBSTANCE

Psychiatric Selective serotonin reuptake inhibitors
Serotonin-norepinephrine reuptake
inhibitors
Psychostimulants: methylphenidate,
modafinil

- Cholinesterase inhibitors (eg, donepezil)
Geriatric Gems
Cardiovascular  Angiotensin-converting enzyme inhibitors,

(. diuretics, a-blockers, angiotensin receptor
I nsomnia In OId er ad u lts blockers, B-blockers, calcium channel
Approaching a clinical challenge systematically blockers, statins
Frank Molnar msc mpcm rrepe Chris Frank mp ccrp(cOeXPC) Fcep - Soojin Chun msc mp Frepe Elliott Kyung Lee MD FRCPC DABSM Respiratory BfOﬂChOd.i lators (eg' salbutamol),
theophylline
Neurologic Dopaminergic agonists (eg, levodopa)

Gastrointestinal  Histamine-2 blockers: ranitidine, cimetidine

Analgesics Opioids (chronic use)

Others Caffeine, nicotine, alcohol, glucocorticoids

MEDS MAY BE MAKING INSOMNIA WORSE



https://www.cfp.ca/content/cfp/67/1/25.full.pdf

MEDICATIONS USED FOR SLEEP THAT MAY CAUSE MORE HARM
THAN GOOD

Bl All are high-risk
medications

= Melatonin may be effective but at lower doses

* frazodone  amrorioss
i TCAS = Mirtazapine only indicated if concurrent depression
e/ Drugs

* Benzodiazepines




Stop Sleeping Pills Guide  Npwell |

Advice

Estimate how long it will take to ( Your plan should be flexible.
reduce your dose based on how long “" Make adjustments based on how
you have been using sleeping pills. you are feeling.

Using the Stop Sleeping Pills Planner, @ Reduce your dose the same amount each time

develop your dose reduction plan with or slow things down by making smaller dose

your doctor and pharmacist. reductions, lengthening the time between
dose reductions, or both.

Aim to reduce your dose on the same

day of the week, every 1 or 2 weeks. Monitor your sleep with a sleep diary. Use
CBTi to help you sleep as you lower your dose.

Estimate the duration of your dose reduction schedule

How long have you been taking sleeping pills?

No gradual dose reduction required. Rise 15-30 minutes
2 weeks earlier than usual the morning after your last dose to

increase your sleep drive.

{ Reduce your dose by half for 2-5 days before stopping it. Rise
i"-*% 3-4 weekKs — 15-30 minutes earlier than usual the morning after your last
L dose to increase your sleep drive.

Reduce your dose by half for 1-2 weeks. Optional: then reduce
\’—-& 2-3 months to Y. dose for 1 week. Rise 15-30 minutes earlier than usual
the morning after your last dose to increase your sleep drive.

Plan to gradually reduce your dose over 6 - 12 weeks.
\_’ 4-24 months Use CBTi to treat insomnia.

Over2 Plan to gradually reduce your dose over 6 - 52 weeks.
’ NerZsyear Use CBTi to treat insomnia.







DEPRESCRIBING
MOOD MEDS

Why are you deprescribing?
= No longer needed?

= |neffective?
Right dose?
Right diagnosis?
= Unsafe choice?

Cross taper

BCGuidelines.ca

Appendix D: Switching Antidepressants

Switching antidepressants can be accomplished by the following strategies:
1. Direct switch: stop the first antidepressant abruptly and start new antidepressant the next day.
2. Taper & switchimmediately: gradually taper the first antidepressant, then start the new antidepressant immediately after discontinuation.
3. Taper & switch after a washout: gradually withdraw the first antidepressant, then start the new antidepressant after a washout period.
4. Cross-tapering: taper the first antidepressant (usually over 1-2 week or longer), and build up the dose of the new antidepressant simultaneously.

The following table is intended for general guidance only. Whichever strategy is used, patients should be closely monitered for symptoms and adverse events. The duration of tapering should be determined individually for each patient. Physicians
should balance the risk of discontinuation symptoms versus risk of delay in new treatment. The washout period is mostly dependent on the t, , of the first drug.

Switching From I‘: SSRIs (except fluoxetine) Fluoxetine SNRIs NDRI (bupropicn) NaSSA (mi pi RIMA (moclobemid TCA
SSRIs (except Taper & stop, then start new | Taper & stop, then start Taper & stop® (or to low Taper & stop® (or to low Taper & stop® (or to Taper & stop, wait 1 week, Cross-taper cautiously with
f ine) — | SSRlat alow dose"! fluoxetine at low dose dose),’ then start low dose dose),” then start bupropion. | low dose),' then start then start moclobemide."* very low dose TCA.'**#%
(10 mg daily) SNRI & T very slowly. 351 mirtazapine cautiously.
Stop fluoxetine, wait 4-7 Stop fluoxetine, wait 4-7 Stop fluoxetine, wait 4-7 Stop fluoxetine, wait 4-7 Stop fluoxetine, wait 5 Stop fluoxetine, wait 4-7
Fluoxetine* = | days. Start the new SSRl at days. Start with low dose days. Start bupropion.® days, then start mirtazapine | weeks, start moclobemide.** | days. Start TCA at very low
low dose & slowly.'2* SNRI & T very slowly.3* cautiously.’ dose & T very slowly.'<**
Cross-taper cautiously with | Cross-taper cautiously with | Taper & stop, then start new | Taper & stop (or to low Cross-taper cautiously.’ Taper & stop, wait 1 week, Cross-taper cautiously with
SNRIs = [ low dose of SSRL.'* low dose of fluoxetine.* SNRL' dose), then start bupropion then start moclobemide.* very low dose of TCA."**
cautiously.®
Taper & stop, then start SSRI | Taper &stop, then start Taper & stop, then start SNRI Taper & stop, then start Taper & stop, wait 1 week, Taper & stop, then start TCA
NDRI o (consider lower starting fluoxetine (consider lower at low dose & ™ slowly.* mirtazapine cautiously then start moclobemide.® at alow dose & > slowly?
(bupropion) dose). ™ starting dose).* (consider lower starting
dose).**
NaSSA Taper & stop® (or to low Taper & stop® (or to low Taper & stop® (or to low Taper &stop, then Taper & stop, wait 1 week, Taper & stop® (or to low
e = | dose)," then start SSRI dose),’ then start fluoxetine | dose),’ then start SNRI start bupropion then start moclobemide.' dose)," then start cautiously
cautiously. cautiously. cautiously. cautiously.® with low dose of TCA.
RIMA - Taper & stop, wait 24 hours, | Taper & stop, wait 24 hours, | Taper & stop, wait 24 hours, | Taper & stop, wait 24 Taper & stop, wait 24 hours, Taper & stop, wait 24 hours,
(moclobemide) start SSRL.® start fluoxetine.’* start SNRL™ hours, start bupropion.'* start SNRL'® start TCA.™®
GraduaIIyJ,dose by upto Gradual\y\l/dosebyupto Cr_oss-tapercauticusly. start | Taper & stop* (or to Taper & stop (or to Taper & stop, wait 1 m:reek, Cro.ss-tgpet caulious\y‘-s
50% & start SSRI at normal 50% & start fluoxetine at with low dose SNRL.'* low dnge),s Ihen. start |0\.0I dme?,“s then‘ start then start moclobemide.! (switching is of questionable
TCA — | starting dose, then slowly normal starting dose, then bupropion cautiously. mirtazapine cautiously. benefit).*
withdraw TCA over few slowly withdraw TCA over
weeks.'** few weeks.'**

https://www2.gov.bc.ca/assets/gov/health/practitioner-pro/bc-guidelines/depress_appd.pdf




MOOD
PREFERRED ANTI-DEPRESSANTS AND ANXIOLYTICS

= Sertraline

* Monitor sodium

mad Citalopram or Escitalopram

* Monitor QT

Bupropion

* May increase anxiety and insomnia

md  Mirtazapine

* Sedating but this can be a desirable adverse effect




o deprescribingorg | Benzodiazepine & Z-Drug (BZRA) Deprescribing Algorithm

Why is patient taking a BZRA?

If unsure, find out if history of anxiety, past psychiatrist consult, whether may have been started in hospital for
sleep, or for grief reaction.

* Insomnia on its own OR insomnia where underlying comorbidities managed * Other sleeping disorders (e.g. restless legs)
B E N ZO D IAZ E P I N ES Forthose = 65 years of age: taking BZRA regardless of duration (avoid as first line therapy in older people) * Unmanaged anxiety, depression, physical or mental
For those 18-64 years of age: taking BZRA » 4 weeks condition that may be causing or aggravating insomnia
T * Benzodiazepine effective specifically for anxiety
* Alcohol withdrawal

En ace atients (discuss potential risks, benefits, withdrawal plan, symptoms and duration)
Lorazepam or clonazepam (Engagep [ )

“best of the bad” Recommend Deprescribing Continue BZRA

¥ « Minimize use of drugs that worsen
7 D insomnia (e.g. caffeine, alcohol etc.)
«» Treat underlying condition
VERY SLOW TAPER Taper and then Stop BZRA « Consider consulting psychologist or
psychiatrist or sleep specialist

(taper slowly in collaboration with patient, for example ~25% every two weeks, and if possible, 12.5% reductions near
end and/or planned drug-free days)

* Forthose > 65 years of age (strong recommendation from systematic review and GRADE approach)

« Forthose 18-64 years of age (weak recommendation from systematic review and GRADE approach)

derescri b| N g . g « Offer behavioural sleeping advice; consider CBT if available (see reverse)

. J [ )
¢ If symptoms relapse:
(" N Use non-dry A Consider
M0n|t0r every ]_E WeekS fOl’ durat|0n Of taperlng appruacl%es tgo * Maintaining current BZRA dose for 1-2 weeks, then

continue to taper at slow rate

Expected benefits: manage
+ May improve alertness, cognition, daytime sedation and reduce falls N insomnia N Altemate dru-gs )
X Use behavioral + Other medications have been used to manage
Withdrawal symptoms: approaches insomnia. Assessment of their safety and
+ Insomnia, anxiety, irritability, sweating, gastrointestinal symptoms and/or CBT effectiveness is beyond the scope of this algorithm.
(all usually mild and last for days to a few weeks) (see reverse) See BZRA deprescribing guideline for details.
. J G S\l J

- - - m 5 P This algorithm and accompanying advice support recommendations in the NICE guidance on the use of zaleplon,
© Use freely, with credit to the authors. Not for commercial use. Do not modify or translate without permission. 20lpidem and zopiclone for the short-term management of insomnia, and medicines optimisation. National

rk is licensed under a Creat mmans Attribution-Non -ShareAlike 4.0 International License. Institute for Health and Care Excellence, February 2019
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https://deprescribing.org/wp-content/uploads/2019/03/deprescribing_algorithms2019_BZRA_vf-locked.pdf

FRAILTY

HOW DOES FRAILTY FIT INTO PRESCRIBING AND DEPRESCRIBING




WHAT IS FRAILTY

“Frailty is a progressive physiological decline in multiple organ systems marked by loss of
function, loss of physiological reserve and increased vulnerability to disease and death. Frail
older adults are vulnerable to poor health outcomes including an increased risk of disability,
social isolation and institutionalisation.”

Moorhouse, P., and K. Rockwood. "Frailty and Its Quantitative Clinical Evaluation." The
Journal of the Royal College of Physicians of Edinburgh 42.4 (2012): 333-40. Web.



How does frailty show
itself?

Frailty may be observed as changes
in complex tasks:

* Cognition - changes with
memory/thinking

* Mobility
* Dexterity (trouble with function)

* Social engagement

Frailty isn’t all or nothing, it comes
in levels or stages.




Clinical Frailty Scale®
7 Severely Frail - Completely dependent for
Very Fst People who are robust, active, enerpetic personal care rom whatey wse (physical of

r their ace o ! f dwvino with # y nths)

CLINICAL FRAILTY
SCALE

= |tis about FUNCTION

2 Well - People who have no active dnsea_se 8 Very Severely Frail
stPtoms it are ¥ t itegory |, Often, U
XEICISE e very active occasionally.' easonally

3 Managing Well - People whose medical problems H

are well controlled e not regularly active

beyond routine wallang 9Termmally 11 C 2 the end of life. This
tegory applies to people 1a Ilfe expectancy
WH sthers f s | <6 months who are not otherwuse evidently frail.

4 Vulnerable e not dependent on others for -
daily help, often symptoms limit activities. A common
‘:x::"“; aint 1s being "slowed up , and/or being tired Scoring fraiity in people with dementia

jependent

i';' ;' : UMt i e ) ,I'\",I -I.jb'

The degree of frailty cormesponds to the degree of dementia.

ommon § oms in mild dementia ncude forgettng the
5 Mildly Frail hese people ofte * more ~aile of ympt 0l rasres ng the event itself
evident slowmg 1 need help hngh order IADLs
(finance i 2auon. Heavy worh lica

tions). Typically mild frailt wressively impairs I moderate dementia y 5 very mmpaired, even

hopping a walking 150 { neal preparation

I severe dementa, 1/ ire without hel
6 Moderately Fra.l Peo: «d help with all
outside activities and wit! keepmg house Inside, they
often have problems with ind help wnth PRUECRPLIOpS AP :
bathmg ght need mirimal assistance (cuing, >
: 073 DALHOUSIE
_ i s e .20 » W USIE

tandt




POLL: WHO ROUTINELY ADJUSTS THEIR PRESCRIBING IN PATIENTS
WHO ARE MODERATELY OR SEVERELY FRAIL FOR THE FOLLOWING

Statins
ASA
Hypertensives

Bisphosphonates

o & W Nk

Diabetic medications




Severely frail elderly patients: No
Indication

FRAILTY AND Over 85 years of age:
STATINS Likely limited benefit for risks

Over 75 years of age:

Value of statins is controversial

https://www.choosingwisely.org/clinician-lists/amda-lipid-lowering-medications
Ruscica, M., C. Macchi, C. Pavanello, A. Corsini, A. Sahebkar, and C.R Sirtori. "Appropriateness of Statin
Prescription in the Elderly." European Journal of Internal Medicine 50 (2018): 33-40. Web.



https://www.choosingwisely.org/clinician-lists/amda-lipid-lowering-medications

HTN AND FRAILTY

Target SBP: 140 and 160

Target: No orthostatic drop to less
than 140

Initiate: if SBP over 160

Severe Frailty:

Target SBP: 160 to 190

REVIEW

4[] EDUCATIONAL OBJECTIVE: Readers will consider the frailty of their elderly patients when prescribing antihypertensive treatment
CREDIT

LAURIE HERZIG MALLERY, MD, FRCPC  MICHAEL ALLEN, MD, MSc ISOBEL FLEMING, BScPharm ACPR  KIM KELLY, BScPharm
Dalhousie University, Department of Medicine, Divisionof ~ Dalhousie University, Continuing Profes-  Dalhousie Academic Detailing Service, Continuing  Drug Evaluation Unit, Capital
Geriatric Medicine, Halifax, Nova Scotia; co-founder of the  sional Development, Halifax, Nova Scotia  Professional Development, Halifax, Nova Scotia Health, Department of Pharmacy,

Palliative and Therapeutic Harmonization (PATH) program Halifax, Nova Scotia
SUSAN BOWLES, PharmD, MSc  JILL DUNCAN, BScPharm PAIGE MOORHOUSE, MD, MPH, FRCPC
Dalhousie University, College of Pharmacy, Dalhousie University, Masters in Applied Health Dalhousie University, Department of Medicine, Division of
Halifax, Nova Scotia Sciences Research Candidate, Halifax, Nova Scotia ~ Geriatric Medicine, Halifax, Nova Scotia; co-founder of the

Palliative and Therapeutic Harmonization (PATH) program

Promoting higher blood pressure
targets for frail older adults:
A consensus guideline from Canada

Mallery LH, Allen M, Fleming |, Kelly K, Bowles S, Duncan J, Moorhouse P.
Promoting higher blood pressure targets for frail older adults: a consensus guideline from
Canada. Cleve Clin J Med. 2014 Jul;81(7):427-37.



FRAILTY AND DIABETES - IT’'S THE LOWS WE WORRY ABOUT

= Functionally dependent: 7.1-8.0%
» Frail and/or with dementia: 7.1-8.5%

= End of life: A1C measurement not recommended.

Diabetes Canada 2018 Clinical Practice Guidelines for 4\ & o g’%.

the Prevention and Management of Diabetes in 2] %\ ﬂ
Canada. Can J Diabetes. 2018;42(Suppl 1):S1-S325. @ -
\


https://guidelines.diabetes.ca/cpg/chapter37#sec6

CHOLINESTERASE
INHIBITORS - WHEN
TO DEPRESCRIBE?

= >12 month use with ongoing
progression of dementia

= Severe dementia

= Increased agitation

= Weight loss or low appetite

= Worsening Urinary Incontinence

= Bradykinesia

O deprescribingorg | Cholinesterase Inhibitor (ChEl) and Memantine Deprescribing Algorith

' :

ChEls (donepezil, ri

ina)

5

* Alzheimer’s disease, dementia of Parkinson’s
disease, Lewy body dementia or vascular dementia.

Memantine:

* Alzheimer’s disease, dementia of Parkinson’s

disease or Lewy body dementia,

p
@_ Is the person taking the medication for one of the following reasons:

L

Engage individuals and caregivers determine their values and preferences and
g discuss patential risks and benefits of continuation and discontinuation.

collaboration with the
individual/carer and relevant
healthcare professionals.

.

o deprescribing org Bruyére &

Yes
-
Have they been taking the medication for > 12 months
Yes \_
{ h -
Do they fulfill one of the following? Do they fulfill one of the following? 7~ ~
« Cognition +/- function significantly worsened over « Decision by a person with Continue ChE]/
past 6 months (or less, as per individual). dementia/family/carer to discontinue. 2
Sustained decline (in cognition, function +/- behaviour), ata « Refusal or inability to take the medication. memantlne
greater rate than previous (after exclusion of other causes). « Non-adherence that cannot be resolved. Consult geriatrician,
* No benefit (i.e., no improvement, stabilisation or g ™ - Drug-drug or drug-disease interactions psychiatrist or other
decreased rate of decline) seen during treatment. that make treatment risky. healthcare professional
« Severe/end-stage dementia (dependence in most » Severe agilation/psychomotor if considering other
activities of daily living, inability to respond to their restlessness. reason for deprescribing.
environment +/- limited life expectancy). * Non-dementia terminal iliness. \ 7
. 9 v,
Yes Yes
( R d trial R d trial (" Taper and thes sto
ecommend tria ecommend tria pe p
e 1 Halve dose (or step down Conduct close periodic
deprescrlblng deprescrlblng through available dose forms) monitoring (e.g. every 4 weeks)
Strong rec dation from Practice Point every 4 weeks (o lowest + cognition, function and
3 review and GRADE approach available dose, followed by neuropsychiatric symptoms.
discontinuation, Plan this in

Consider other causes of
changes (e.g. delirium).

@ = B



PITFALLS AND CHALLENGES

OF DEPRESCRIBING







WHAT MAKES
PRESCRIBING EASY AND
DEPRESCRIBING HARD?

Psychological:
We want to “do” something

Act of “taking away” may be seen
as lack of attention

Clinical Guidelines
When started by others
Withdrawal side effects
Complex decisions

Takes time!




NON-MEDICAL REASONS

Lack of trust from patient/family
Perception that by deprescribing we are "giving up"

Misalignment between family/patient expectations
and patient's level of frailty

Underlying all this may be cultural, religious, health
literacy, language and/or context of marginalized or
racialized groups.




DEPRESCRIBING
PITFALLS

mm Going too fast

e SUDbStitution Effect

mm I'Ying to do it alone

s NoOt considering frailty
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https://bloomprogram.ca/

1 Frail elderly?

2 Generic or Brand Name:

amit SN

Languages:| English (EN) v
=

marriage and stopping them is like the agony

MEDSTOPPER.
COM

Starting medications is like the bliss of
hJ
A 4

of divorce. - Doug Danforth

3 Select Condition Treated:

Generic Name

amitriptyline

Brand Name

Elavil

Condition Treated Add to

insomnia

MedStopper

v ADD

MedStopper Plan

4 Previous Next »

Arrange medications by: [Stopping Priority

Stopping
Priority
RED=Highest
GREEN=Lowest

Medication/ May May
Category/ Improve Reduce
Condition Symptoms? Risk for

Future
lliness?

May Cause
Harm?

"] | CLEAR ALL MEDICATIONS |

Suggested Taper Approach

If used daily for more than 3-4
weeks. Reduce dose by 25%
every week (i.e. week 1-7506,

week 2-50%, week 3-25%) and

this can be extended or
decreased (10% dose
reductions) if needed. If
intolerable withdrawal
symptoms occur (usually 1-3

Possible Symptoms

when Stopping or
Tapering

cramping, diarrhea,
nausea, sweating, hot
or cold flashes,
headache, dizziness,
flu-like symptoms,

«

Beers/STOPP

Criteria

amitriptyline
(Elavil) / days after a dose change), go fatigue, anxiety,
Tricyclic back to the previously tolerated restlessness, trouble Details
antidepressant dose until symptoms resolve sleeping, vivid dreams,
/ insomnia and plan for a more gradual tremors, muscle aches,

taper with the patient. Dose
reduction may need to slow
down as one gets to smaller
doses (i.e. 25% of the original
dose). Overall, the rate of
discontinuation needs to be

confusion, pounding

heart (palpitations),

unusual movements,
mood changes




deprescribing

Choosing

Wisely
Canada

LESS SEDATIVES FOR
YOUR OLDER RELATIVES

A toolkit for reducing inappropriate use of
benzodiazepines and sedative-hypnotics
among older adults in hospitals

RESOURCES

m  http://fewerpillslessrisk.ca

= https://deprescribing.org

= http://medstopper.com

= https://choosingwiselycanada.org/toolkit/less-sedatives-for-
your-older-relatives

m  https://choosingwiselycanada.org/recommendation/pharmacist

= https://www.deprescribingnetwork.ca

= Polypharmacy and Deprescribing module:

https://www.bruyere.org/en/polypharmacy-deprescribing



http://fewerpillslessrisk.ca
http://medstopper.com/
http://medstopper.com/
https://choosingwiselycanada.org/toolkit/less-sedatives-for-your-older-relatives
https://choosingwiselycanada.org/toolkit/less-sedatives-for-your-older-relatives
https://choosingwiselycanada.org/recommendation/pharmacist
https://www.deprescribingnetwork.ca/
https://www.bruyere.org/en/polypharmacy-deprescribing

TAKE HOME POINTS

Patient centered Frailty will help
process focus decisions

Take your time

Don’t make too
many changes at
once

Avoid Ask for
substitutions help/Collaborate




ADDITIONAL CASE




MRS

= 81yoman
= His wife, Kat, is your patient and asked if you would take him on since he has not family doctor after his moved away a couple of years ago

=  Comes to you on a list of 11 medications

= Heis a proud diabetic because he never had problems with his kidneys

=  Last Cryou can find is from 8 years ago
= Kat is concerned because he gets confused more easily and he is having falls

= Heisn't concerned about the falls, but is feeling nauseated more at times... but he’s sure it's just a bug

=  Besides he borrowed one of his friend’s medications that is helping

= Also feeling more fatigued



MEDICATION LIST

Metformin 1000 mg PO BID
Allopurinol 300 mg PO Daily
Spironolactone 12.5 mg PO Daily
Levodopa i tab PO TID
Candesartan 4 mg PO Daily
Glyburide 2.5 mg PO Daily
Metoprolol 15 mg PO Daily
Pantoprazole 80 mg PO Daily

Mg i tab PO BID

Clonazepam 0.5 mg PO gHS
Maxeran 10 mg tabs: taking i tab BID




CASE: MR. S

What else do you
want to know on
history?

What would you do
on physical exam?



MEDICATION LIST

Metformin 1000 mg PO BID
Allopurinol 300 mg PO Daily
Spironolactone 12.5 mg PO Daily
Levodopa i tab PO TID
Candesartan 4 mg PO Daily
Glyburide 2.5 mg PO Daily
Metoprolol 15 mg PO Daily
Pantoprazole 80 mg PO Daily

Mg i tab PO BID

Clonazepam 0.5 mg PO gHS
Maxeran 10 mg tabs: taking i tab BID
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WEBSITES AND PODCASTS

Podcasts:
GeriPal: Polypharmacy and Deprescribing. July 16, 2021
The Curbsiders Internal Medicine Podcast #56 and #57 Polypharmacy and Deprescribing. September 11, 2017

Websites:

http://fewerpillslessrisk.ca

https://deprescribing.org

http://medstopper.com

https://choosingwiselycanada.org/toolkit/less-sedatives-for-your-older-relatives

https://www.deprescribingnetwork.ca

https://pathclinic.ca/education/clinical-practice-guidelines

Polypharmacy and Deprescribing module: https://www.bruyere.org/en/polypharmacy-deprescribing

START/STOPP Toolkit: https://www.cgakit.com/m-2-stopp-start

BEERS Criteria: https://www.guidelinecentral.com/guideline/340784/
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http://medstopper.com/
https://choosingwiselycanada.org/toolkit/less-sedatives-for-your-older-relatives
https://www.deprescribingnetwork.ca/
https://pathclinic.ca/education/clinical-practice-guidelines
https://www.bruyere.org/en/polypharmacy-deprescribing
https://www.cgakit.com/m-2-stopp-start
https://www.guidelinecentral.com/guideline/340784/
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